
PARTS LIST

Save These Instructions
©Tacony Corporation, All rights reserved

WARNING: OPERATOR MUST READ AND UNDERSTAND THIS MANUAL
COMPLETELY BEFORE OPERATING THIS EQUIPMENT.

98150-PF-PMAN 03/2020

Self-Contained Carpet Extractor
Model 98150-PF



2

SCHEMATICS - PARTS LISTS04/2018 

98150-PF Motor and Pump Assembly

14

14

13

15

16

17

18

19

20

22

21

23

24

25

2627

28

30

29

31

32

33

34

35
36

38

37

39

40

41

42

43

44 46

45

47

48

49

50

51

52

54

53

55

56

2

1

3 4

5

6

7

8

10

9

11

12

12



3

SCHEMATICS - PARTS LISTS04/2018 

No. Part No. Qty Description
1 00696 1 Washer
2 01574 2 Lock Washer
3 01604 1 Nut
4 01713 1 Lock Washer
5 02038 2 Screw 1/4-20 X 1”
6 02625 1 Lock Nut
7 14142 2 Washer
8 19565 2 Screw #10-32 x 3/8”
9 04442 3 Screw 1/4-20 x 1/2”
10 05209 2 Bearing
11 05282 1 Jam Nut
12 11007 4 Internal Toothed Lock Washer
13 11733 1 Screw #10-32 x 1-1/4”
14 12554 2 Washer
15 14858 1 Hose Clamp
16 PX5 1 QD Coupler 1/4” M X 1/4” FPT
17 15330 1 Grommet
18 16091 1 Hose Clamp
19 17160 4 Screw 1/4-20 X 3/4”
20 7CN001 2 Nut
21 19149 1 Brass Plug Fitting 1/8” MPT x Hex
22 19157 2 Brush Bearing Block
23 19158 2 Bearing Seal
24 19161 1 Brush Pulley
25 19190 1 Spacer
26 19228 2 Bearing Block Gasket
27 32175 1 Motor Pulley w/(2) 8-32 X 1/4” Set Screws
28 32183 2 Elbow Fitting 3/8”
29 32186 3 Nylon Male QD Connector
30 32245 1 Lock Washer
31 32905 1 Spring
32 32936 1 2” Hose
33 32937 2 Spray Nozzle Tip
34 32946 1 Vacuum Motor Bracket
35 32948 1 Pump Bracket
36 32959 1 Brush Axle
37 AQ60-M 1 Pump 115 VAC
38 SW132 1 Solenoid Valve
39 32973 1 Spray Manifold
40 32974 2 Nozzle Connector



4

SCHEMATICS - PARTS LISTS04/2018 

No. Part No. Qty Description
41 32975 2 Nozzle Cap w/ Gasket
42 32982 1 Cylindrical Brush
43 33000 1 1/4” NPT Brass Tee
44 33002 1 Threaded Brass Pipe
45 33006 1 Hose 3/8” OD x 4.5”
46 33007 1 Hose 3/8” OD x 14”
47 33450 1 Front Motor Plate Gasket 
48 33015 1 Rear Motor Plate Gasket
49 33061 1 Rectifier 25A
50 33063 1 Screw #10-32 x 1-5/8”
51 33073 1 Belt
52 33086 1 Vacuum  Motor 120V 2 Stage
53 33090 1 Housing
54 33094 10 Screw #10 32 x 3/8”
55 33427 1 Bottom Plate
56 X9002 1 Brush Motor 115 VDC

32114 Complete Brush Assembly



5

SCHEMATICS - PARTS LISTS04/2018 

98150-PF Vacuum Nozzle Assembly

ref# order# description
1 00696 washer-plain #10
2 01574 washer-lock (1/4")
3 01604 nut-finished hex #10-32
4 01713 washer, lock #10
5 02038 screw-phillips round head machine 1/4-20 x  
  1.00
6 02625 nut-hex. lock (keps) #10-32
7 03218 washer-plain 1/4
8 03261 screw, tct panhead, #10-32 x 3/8
9 04442 screw-phillips pan head machine 1/4-20 x   
  1/2
10 05209 bearing-radial ball
11 05282 jam nut
12 11007 washer-lock (i/t) #10
13 11733 screw-socket hd cap #10-32 x 1-1/4
14 12554 washer-plain .500 id (natural nyl)
15 14858 clamp-hose (screw)
16 14881 brass fitting- nipple, 1/4" fnpt x 1/4" qc
17 15330 strain relief bushing
18 16091 clamp
19 17160 1/4 x 3/4-20 screw
20 17508 nut-finished hex 1/4-20
21 19149 fitting-brs.plug 1/8 mpt hex socket
22 19157 bearing block-brush
23 19158 bearing seal
24 19161 pulley timing-motor
25 19190 spacer 5/16" delrin
26 19228 gasket-bearing block
27 32175 pulley timing-motor

ref# order# description
28 32183 plug in elbow 3/8"
29 32186 male conector 3/8"
30 32245 lock washer 5/16"
31 32905 clevis pin spring
32 32936 2" vac hose
33 32937 spray nozzle tip
34 32946 vacuum bracket
35 32948 pump bracket
36 32959 10.25" brush axle
37 32962 solution pump
38 32963 solenoid valve
39 32973 spray manifold
40 32974 spray cap connector
41 32975 spray nozzle cap
42 32982 brush-20'' roller, carpet scrubbing
43 33000 1/4 nptf f x f x m tee
44 33002 2" threaded pipe
45 33006 hose-3/8" x 4.5" lg. (natural tube)
46 33007 hose-3/8" x 14" lg. (natural tube)
47 33450 gasket-lower housing (large)
48 33015 gasket-lower housing (small)
49 33061 bridge rectifier-25 a
50 33063 screw-socket hd cap #10-32 x 1-5/8
51 33073 17" belt - 98150
52 33086 120v 1200w tangential bypass vac motor
53 33090 motor/pump housing
54 33094 #10-32 x 3/8" flat head screw
55 33427 bottom plate assembly
56 X9002+ motor-brush

 Motor/pump assembly continued

ILLUSTRATED PARTS LIST

– 11 –

ref# order# description
1 11007 washer-lock (i/t) #10
2 32654 #10 plastite hi-lo screw, .500 long
3 32956 vacuum nozzle-back
4 32957 vacuum nozzle-front
5 32958 intake cap

 Vacuum nozzle assembly

2

2

1

3

4

5

No. Part No. Qty Description
1 11007 5 Toothed Lock Washer
2 32654 6 Screw #10 x 1/2”
3 32956 1 Vac Nozzle Back
4 32957 1 Vac Nozzle Front
5 32958 1 Cap



6

SCHEMATICS - PARTS LISTS04/2018 

98150-PF Solution Tank Assembly

ILLUSTRATED PARTS LIST

ref# order# description
1 03261 screw, tct panhead, #10-32 x 3/8
2 04145 grommet, 3/8" id x 9/64 wall
3 04442 screw-phillips pan head machine 1/4-20 x   
  1/2
4 05769 screw-phillips flat head machine #8-32 x 5/8
5 15475 screw-phillips flat head machine #8-32 x 3/8
6 17392 clamp, cable (cch 5/16)
7 18119 nut, thumb 5/16-18
8 18486 fitting, plastic elbow
9 19121 switch-push button
10 19145 nut-hex lock (nylon insert) #10-24
11 19798 bracket grvd handle
12 30074 #8-32 hex lock nut, steel
13 30507 1/2" external snap ring
14 32181 stem adapter 3/8"
15 32182 union tee 3/8"
16 32183 plug in elbow 3/8"
17 32186 male conector 3/8"
18 32257 fitting, stem 3/8"x3/8"
19 32258 hose-3/8" x 2" lg. (natural tube)
20 32935 3 amp circuit breaker

ref# order# description
21 32938 inline filter
22 33901 recovery tank blue
23 33089 solution tank
24 32944 back cover
25 32952 control panel assembly
26 32954 hinge bar
27 32955 wheel axle
28 32964 10 amp circuit breaker
29 32965 hinge bar sleeve
30 32966 on/off switch-small extractor
31 32969 8" wheel
32 32970 bag filter
33 32989 tubular handle assembly
34 33003 cord-power 16/3 awg x 20' (yellow)
35 33006 hose-3/8" x 4.5" lg. (natural tube)
36 33008 hose, solution drain
37 33010 hose-3/8" x 11.5" lg. (natural tube)
38 33012 cord wrap bracket
39 33078 carriage bolt, #10-24 x 1.5l
40 PD8+ strain relief (liq. tite)

 Solution tank assembly

1414

13

15
15

16

17

18

19

20

22

21

23

24

25

26

27

28

30

29

31

32

33

34

35

36

38

38

37

39

40

2
1

3
3

4

5

6

7

8

10

9

11

12

– 12 –



7

SCHEMATICS - PARTS LISTS04/2018 

No. Part No. Qty Description
1 03261 1 Screw #10-32 x 3/8”
2 04145 1 Grommet
3 04442 6 Screw 1/4-20 x 1/2”
4 05769 4 Screw #8-32 x 5/8”
5 15475 8 Screw #8-32 x 3/8”
6 04-0286-0000 1 Cable Clamp
7 18119 2 Knob w/Insert
8 18486 1 Plastic Elbow Fitting
9 19121 1 Push Button Switch
10 19145 4 Nut
11 19798 4 Grooved Bracket
12 30074 4 Nut
13 30507 2 External Snap Ring
14 32181 2 Stem Adapter 3/8” x 1/4”
15 32182 2 Union Tee 3/8”
16 32183 2 Elbow Plug In 3/8”
17 32186 2 Nylon Male Q.D. Connector
18 32257 1 Stem Fitting 3/8” x 3/8”
19 32258 1 Hose 3/8” x 2”
20 32935 1 Circuit Breaker 3 Amp
21 32938 1 Inline Filter
22 32941 1 Recovery Tank Blue
23 33089 1 Solution Tank Black
24 32944 1 Back Cover
25 32952 1 Control Panel Assy
26 32954 1 Hinge Bar
27 32955 1 Wheel Axle
28 32964 1 Circuit Breaker 10A
29 32965 1 Hinge Bar Sleeve
30 32966 1 ON/OFF Switch Dpst
31 32969 2 8” Wheel
32 32970 1 Mesh Filter
33 32989 1 Handle Assembly
34 33902 1 Powercord 25’ 16/3
35 33006 1 Hose 3/8” x 4-1/2”
36 33008 1 Tubing 3/8” 
37 33010 1 Hose 3/8” x 8-1/2”
38 33012 2 Cord Wrap Bracket
39 33078 4 Carriage Bolt #10 24 x 1-1/2”
40 PD8 1 Strain Relief



8

SCHEMATICS - PARTS LISTS04/2018 

98150-PF Exterior Assembly
ref# order# description
1 07870 washer-lock(i/t)1/4"
2 15139 terminal-q.d. female 1/4'
3 15391 1/4" piggyback terminal
4 17177 screw-hex head cap 1/4-20 x 1-1/4
5 32998 solution tank label-bilingual
6 32999 solution tank label-bilingual
7 33066 5/16 id x 15/32 od steel washer
8 33408 shoulder bolt, 1/4-20 x 1.25l, ss
    
NOT ILLUSTRATED
 32971 discharge hose
 32972 intake hose
 32994 decal, pictoral instruction
 32995 decal-warning
 32996 decal, pictoral hazard
 32997 decal, read instructions pictoral
 32999 decal recovery tank warning

ILLUSTRATED PARTS LIST
 Exterior assembly

2

1

3

4

5

6

7

8

ref# order# description
1 15092 nut hex flanged lock 1-1/2 npt
2 16091 clamp
3 32950 top cover
4 32976 1-1/2 elbow m x spigot
5 32977 ball float
6 32979 45 degree elbow
7 33013 gasket-cover plate
8 33087 cover
9 33094 #10-32 x 3/8" flat head screw

2

1

3

4

5
6

7

8

9

 Top cover assembly

– 13 –

No. Part No. Qty Description
1 7CY002 4 Lock Washer
2 F25 5 Terminal Q.D.Female 1/4”
3 15391 3 Piggyback Terminal Q.D.1/4”
4 17177 4 Screw 1/4-20 x 1-1/4”
5 32998 1 Decal Solution Tank Warning
6 32999 1 Decal Recovery Tank Warning
7 33066 1 Washer
8 33408 2 Shoulder Bolt 1/4-20 x 1-1/4”
Not Shown 32971 1 1.5 Hose Intake
Not Shown 32972 1 1.5 Hose Suction
Not Shown 32994 1 Decal Pictoral Instruction
Not Shown 32995 1 Decal Warning
Not Shown 32996 1 Decal Pictoral Hazard
Not Shown 32997 1 Decal Read Instructions
Not Shown 32999 1 Decal Recovery Tank Warning



9

SCHEMATICS - PARTS LISTS04/2018 

98150-PF Top Cover Assembly

ref# order# description
1 07870 washer-lock(i/t)1/4"
2 15139 terminal-q.d. female 1/4'
3 15391 1/4" piggyback terminal
4 17177 screw-hex head cap 1/4-20 x 1-1/4
5 32998 solution tank label-bilingual
6 32999 solution tank label-bilingual
7 33066 5/16 id x 15/32 od steel washer
8 33408 shoulder bolt, 1/4-20 x 1.25l, ss
    
NOT ILLUSTRATED
 32971 discharge hose
 32972 intake hose
 32994 decal, pictoral instruction
 32995 decal-warning
 32996 decal, pictoral hazard
 32997 decal, read instructions pictoral
 32999 decal recovery tank warning

ILLUSTRATED PARTS LIST
 Exterior assembly

2

1

3

4

5

6

7

8

ref# order# description
1 15092 nut hex flanged lock 1-1/2 npt
2 16091 clamp
3 32950 top cover
4 32976 1-1/2 elbow m x spigot
5 32977 ball float
6 32979 45 degree elbow
7 33013 gasket-cover plate
8 33087 cover
9 33094 #10-32 x 3/8" flat head screw

2

1

3

4

5
6

7

8

9

 Top cover assembly

– 13 –

No. Part No. Qty Description
1 15092 2 Lock Nut
2 16091 2 Hose Clamp
3 32950 1 Top Cover Plate
4 32976 2 Elbow 1-1/2”
5 32977 1 Float Asembly
6 32979 1 Elbow 45 Deg
7 33013 1 Top Cover Gasket
8 33087 1 Top Cover
9 33094 4 Screw #10-32 x 3/8”



A Tacony Company
3101 Wichita Court  •  Fort Worth, TX  76140-1755

1-800-880-2913  •  Fax: 1-817-551-0719

For warranty information go to www.Powr-Flite.com


